
SECOND EDITION 

. WASTEWATER 
TREATMENT 

PLANTS 
PLANNING, DESIGN, 
· AND OPERATION 

SYED R. QASIM 
The University of Texas at Arlington 

CRC PRESS 
Boca Raton London New York Washington, D.C . 

. - .~ " \ 

·~=~ 



Library of Congress Cataloging-in-Publication Data 

Main entry under title: 
Wastewater Treatment Plants: Planning, Design, and Operation, Second Edition 

Full Catalog record is available from the Library of Congress 

This book contains information obtained from authentic and highly regarded sources. 
Reprinted material is quoted with permission, and sources are indicat~d. A wide variety of 
references are listed. Reasonable efforts have been made to publish reliable data and infor~ 
[...]
returned flows, ability to handle variable quality of sludge, ease of operation, and odors 
are often given serious consideration. Some of these factors that must be considered in 
final selection of appropriate process diagrams are assessed qualitatively in Table 4-8.5 

Several process diagrams for sludge processing are developed in Figure 4-5. 





~ 
TABLE 4-6 Unit Operations and Processes Used for Processing and Disposal of Sludge 

Unit No. Unit Operations and Processesa 

SAl Gravity thickening (UO) 

SA2 Dissolved air flotation (UO) 

SA3 Centrifugation (UO) 

SBI Chemical Oxidation (UP) 

SB2 Lime stabilization (UP) 

SB3 Aerobic digestion (UP) 

SB4 Anaerobic digestion (UP) 

SCl Chemical conditioning (UP) 

SC2 Elutriation (UO) 

SC3 Heat treatment or thermal 
conditioning (UP) 

~ t,l·?(r>._~ 

~ 

Principal Applications 

Thickening of sludge is done to concentrate solids and reduce the volume. 
Gravity thickening is used for thickening primary, secondary, or combined . 
sludges. 

Solids are concentrated by flotation. Air is dissolved at high pressure. As the 

pressure is released, air bubbles rise and float the suspended solids. Dissolved 

air flotation is generally used for waste-activ~ted sludge or chemically pre
cipitated. sludge. 

Solids are thickened or dewatered under the influence of centrifugal force 
(100-600 times the force of gravity). 

Sludge is stabilized to reduce pathogens, eliminate offensive odors, and 
control putrefaction. Chemicals such as chlorine, hydrogen peroxide, or 
ozone are commonly used. 

Excess lime is used to raise the pH to 12 or higher. A high pH sludge will 
not putrefy, create odor, or pose health hazard. 

Sludge is aer_l:}te~ for extended period (10-15 days). Sludge is stabilized. 
Used at small plants. 

Sludge is digested under anaerobic condition. Methane is recovered as energy 
source. 

Sludge is conditioned to improve its dewatering characteristics. Chemicals 

such as alum, iron salts, lime and polymers are used. 

Elutriation is washing of sludge to remove alkalinity. Elutriated sludge needs 
less chemicals to condition. 

Heating of sludge at 140-200°C conditions and stabilizes the sludge. 

C~'< 
'W 

Ref. 

Chap. 16 

Chap. 16 

Chap. 16 

Chap. 17 

Chap. 17 

Chap. 17 

Chap. 17 

Chap. 18 

Chap. 18 

Chap. 18 

G 
' 

~.-r--··~-..--~...-~-... ""'"-"""-'"~"'---.::".o:"'..._~~\i.lOiiJ4r.i WW§Jil 



(X) 
co 

SOl 

SD2 
SD3 
SD4 
SD5 
SEt 

SE2 

SE3 

SE4 

SES 

SE6 

SE7 

SE8 

Drying beds (UO) 

Centrifugation (UO) 

Vacuum filter (UO) 
Filter press (UO) 

Horizontal belt filter (UP) 

Land application or biosolids 
utilization (UP) 

Soil conditioner by 
composting (UP) 
Soil conditioner by 
heat drying (UP) . 

Sanitary landfilling (UP) 

Incineration (UP) 

Lime recalcining (UP) 

Pyrolysis (UP) 

Wet oxidation (UP) 

auo = unit operation. UP = unit process. 
bMN = megaN. 
Source: Adapted in part from Refs. 7, 12-18, 20, and 21. 

"'~) 

Sludge is dewatered in shallow beds of sand. The liquid is removed by un
derdrain system. Different variations are (1) perforated pipe under drain, (2) 
paved under drain, (3) artificial media, (4) combination with decanting 

system, (5) vacuum assisted, (6) slotted co-polymer plastic filter tiles. 

Sticky chemical sludges are dewatered using centrifuge. 
Rotary vacuum filters are used for dewatering the sludge. 
Sludge is pressed between filter cloth held vertically in a frame. 
Sludge is pressed between horizontally mounted continuous belts. 
Digested liquid sludge or sludge cake is applied over farmland. 
The nutrients nitrogen and phosphorus are taken up by growing plants. 

Sludge cake is composted and then used as soil conditioner. 

The sludge cake is dried at a temperature of approximately 370°C.· At this 

temperature part of the volatile matter is lost The sludge is used as soil 
conditioner. 
Raw or digested sludge is buried if a suitable site is available within an eco
nomical hauling distance. Daily cover of 15-30 em, and final cover of over 

60 em of compacted soil is required. 
. . 

Incineration involves drying of sludge cake followed by complete combustion 

of organic matter. Wet-air oxidation is also used. 
Lime used in single- or two-stage lime predpitation is recovered by recalcin

ing the sludge. Recalcining involves heating of dewatered lime sludge to 
about 1 000°C in multiple-hearth furnace. 

Pyrolysis or destructive distillation is heating of sludge in oxygen free atmo
sphere to about 300-700°C. Gas, liquid, solid (charcoal), fractions are pro
duced. 
~ 

Sludge solids are incinerated in liquid phase at high temperature (200-
3000C) and high pressure (5-20 MN/m2).b 

~ 

Chap. 18 

Chap. 18 
Chap. 18 

Chap. 18 
Chap. 18 
Chap. 19 

Chap. 19 

Chap. 19 

Chap. 19 

Chap. 19 

Chap. 19 

Chap. 19 

Chap. 19 

·-·""-----~-

.:.,.---~·:;.)l<Co.t'.,~.c'~----~,.,-.. ·"·,-·,c,.;o;.>.-~.C~~:l.."l<:X:•.;:'I~<,._...._.:!"~~ .. -.&W 



~ TABLE 4-7 Performance Data on Various Sludge-Processing Unit Operations and Processes 

TSS TSS TSS 
Returned Liquid in Incoming Captured in Processed 

Sludge-Processing Sludge in Processed Sludge BOD5 TSS 
Systems Sludge Stream Processed (%) Sludge(%) (%) (mg!L) (mgiL) 

Thickener 
Gravity (SAl) Primary 3-6 85-92 8-10 160-600 300-1000 

Primary + waste-activated 2-5 80-90 4.5-8.5 166-600 300-800 
sludge 
Waste-activated sludge 0.5-1.2 75-85 2.5-3.5 100-400 200-600 

Dissolved air flotation Waste-activated sludge 0.5-1.2 75-85 2-4 160-600 400-1000 
(SA2) 

Centrifugation (SA3) Waste-activated sludge 0.5-1.2 75-90 2-6 50-500 100-1000 

Stabilization 
Aerobic (SB3) Thickened. combined 3-8.5 - - 100-1000 1000-10000 

sludge '--

Anaerobic (SB4) Thickened combined 3-8.5 - - 1000-10000 3000-15,000 
sludge 

Dewatering 
Vacuum filter (SD3) Digested sludge with 3-8 90-98 15-25 500-5000 1000:.-20,000 

chemical conditioning 

Pressure filter (SD4, Digested sludge with 3-8 90-98 20-50 500-4000 1000-15,000 
SD5) chemical conditioning 

Centrifugation (SD2) Digested sludge with 3-8 80-95 10-35 1000-10,000 2000-15,000 
chemical conditioning 

Source: Refs. 20 and 21. 

~ §T'" 

0 ~ e ' 

------------~-----~--.._....,....,.. ... ,.. •.•••. ...,._ • .,._.,......,... . .._.~xr.;a.;;;...,...~ 
~!il ~~liii'V'E'Iiil. 



-\ 
) 

Primary 
sludge 

Secondary 
sludge 

Combined 
sludge 

Overflow 
to plant 

Supernatant 
to plant 

' ... 

Overflow 
to plant 

SD1 1----..-- Sludge cake 

a. Gravity thickening, aerobic digestion, and drying beds used for processing of 
primary and biological sludges from small wastewater treatment plants 

I 

Underflow Overflow Primary Supernatant 
to plant 

Filtrate to 
plant to plant to plant sludge 

Secondary 
sludge Methane and 

other gases 

SD3, SD4, or SD5 

Jr---.-;~ Sludge cake 

b. Gravity thickening, air flotation, anaerobic digestion, and vacuum filtration used 

First stage lime 
flocculated 
sludge 

for processing of primary and biological sludges from large wastewater treatment plants 

Second stage 
lime 
flocculated 
sludge 

Combined 
lime sludge 

Overflow 
to plant 

Centrate 
to plant 

Ash for 
disposal 

Exhaust to after 
burner and scrubber, 
then used for 
recarbonatlon 

Incinerator with 
lime recalcination 

Recalcined lime 
returned to lime 

rapid mix 

c. Gravity thickening, chemical conditioning, centrifugation and 
recalcination of chemical sludge from a two-stage lime treatment 
facility used at large wastewater treatment plants 

Figure 4-5 Typical Sludge Treatment Flow Schemes (see Table 4-6 for process defini
tion). 

91 



co TABLE 4-8 Factors Other Than Costs Normally Considered in Selection of Sludge-Processing Systems 1\) 

Ability 
Ability to Handle Industrial · Ease of 

Sludge- Land Adverse to Handle Influent Pollutants Reliability Operation Occupa-
Processing Require- Climatic Flow Vari- Quality Atl'ecting of the and Main· tional Air Waste 
Systems ments8 Conditions ations Variations Process Process tenance Hazards Pollution Products 

-
Thickener 

Gravity Mod. Freezing Fair· Good Min. Good Good - Odors Thickened 

(SAl) sludge. Liquid 

returned 

Dissolved air Mod. Valve Fair Good Min. Good Fair High pressure, VOCs Thickened 

flotation freezing explosion sludge. Liquid 

(SA2) returned 

Centrifuge Min. - Good Good Min. Good Fair - - Thickened 

(SA3) sludge. Liquid 

returned 
'\.. 

Stabilization 
Aerobic Max. Freezing Good Good Max. Good Good - VOCs Digested 

(SB3) sludge. Liquid 

returned 

Anaerobic Max. - Good Good Max. Good Good Explosion, Gases Digested 

(SB4) toxic gas sludge. C02 

and methane 

gas. Liquid 

returned 

Conditioning 
Elutriation Max. Freezing Good Fair Min. Fair Fair - Odors Conditioned 
(SC2) sludge. Liquid 

returned 
-·--·-

@ 0 " Q • • • ~-.. "~' ~~ •- n~~~• wuu"~~""'r-•~•·•• 



co w 

Heat treat- Mod. - Fair 
ment (SC3) 

Dewatering 

Drying beds Max. High Good 
(SDl) rainfall 
Filtration Mod. - Fair 

(SD3, SD4 or 
SDS) 

Centrifuge Min. - Fair 
(SD2) 

Disposal 
Landfilling Max. - Good 
(SE4) 

Land applica- Max. Freezing Good 
tion (SEl) 

Incineration Min. - Fair 
(SES) 

aMin. = minimum, Mod. = moderate, Max. = maximum. 
Source: Ref. 5. 

Fair 

Good 

Fair 

Fair 

Good 

Good 

Good 

'-.__) v 

Min. Good Fair Explosion Odors Conditioned 
sludge 

Min. Fair Very good - Odors Sludge cake. 
Liquid returned 

Min. Good Good Chemicals Odors Sludge cake. 
Liquid returned 

Min. Good Good Chemicals - Sludge cake. 

Liquid retlimed 

Max. Very good Good Gas move- Odors Land reclaimed 

ment groundwater 
'--

contamination 

Max. Fair Good - Odors Nutrients reused 

Min. Very good Fair Explosion - Ash 

.-~_·,~)(r,;>:.';'l,;r;:r,<:J>"(.o;;7.:>,r.I!<T~~"i~~ 



94 WASTEWATER TREATMENT UNIT OPERATIONS AND PROCESSES 

4-4 PROBLEMS AND DISCUSSION TOPICS 

· 4-1 _ A wastewater treatment plant has the following process, train: bar screen, grit chamber, 
primary sedimentation, trickling filter (high rate), final clarifier, gravity filtration, and 
chlorine contact basins. Using the average percent removal efficiencies given in Table 4-2 
for various units, ~timate the effluent quality in terms of BODs, COD, UOD, TSS, TP. 
ON, NH3-N, and N03-N. The influent quality after mixing with the return flows from the 
sludge~processing areas is as follows: BODs = 220, COD = 450, UOD = 425, 
TSS = 255, TP = 9, ON= 8, NH3-N = 21, and-N03-N = 0. All units are in mg/L. 

4-2 The sludge-processing train of a wastewater treatment facility includes gravity thickener, 
chemical conditioning, and centrifuge. Calculate the volume of sludge cake (m3/d) and the 
concentration of TSS in the overflows from the thickener and centrifuge. Use the follow
ing data: Combined sludge is 380 m3/d at 1.2 percent solids (sp. gr = 1.01}, solids capture 
efficiencies of the gravity thickener and the centrifuge are 85 percent each. Gravity
thickened sludge has 4.5 percent solids (sp. gr = 1.03). Dry chemicals are added in the 
thickened sludge at a ratio of 3 percent of the weight of dry solids. The sludge· cake has 
25 percent solids (sp. gr = 1.06). Assume 75 percent chemicals added for sludge condi
tioning are incorporated into the sludge solids. See Chapter 13 for procedure. 

4-3 A gravity thickener receives combined primary and secondary sludge. The combined 
sludge is 500 m3/d and contains 1 percent solids. Dilution water at a rate of 350m3/dis 
blended with the sludge for improved thickener operation. Assume that the solids capture 
efficiency of the thickener is 90 percent and the thickened sludge has 6 percent solids. 
Calculate the average volume of the supernatant and average concentration of TSS. Spe
cific gravities of combined and thickened sludges are 1.00, and 1.03, respectively. 

4-4 A primary wastewater treatment facility uses sludge--drying beds for dewatering of raw 
primary sludge. The raw wastewater contains 250 mg/L TSS and 210 mg/L BOD5• The 
average daily flow to the plant is 2784 m3/d. In primary sedimentation basin TSS removal 
is 65 percent, and BODs removal is 35 percent of incoming flow. The ptimary sludge has 
3 percent solids. The solids and BODs capture efficiency of the drying beds is 85 percent 
each, and the moisture content of the sludge cake is 72 percent. Conduct material mass 
balance analysis and determine the TSS and BOD5 in the effluent from the primary treat
ment facility. Assume specific gravities of the primary sludge and sludge cake as 1.01 and 
1.06, respectively. 

4-5 Visit your local wastewater treatment plant. Obtain information on various unit operations 
and processes used to process liquid and residuals. Prepare the process train of the entire 
facility. Using the infonnation provided in Tables 4~2 and 4-7, calculate the average efflu
ent quality. 

4-6 The effluent discharge permit of a state is 5/5/10/2 (BOD51fSSfi'NifP). The average in
fluent BODs, TSS, TN and TP are, respectively, 200, 240, 44, and 15 mgiL (assume 
TN = S0%0N + 50% AN). Draw a process diagram using proper treatment processes to 
meet the state's effluent criteria. There could be numerous process combinations to 
achieve the same objective. You should select a process train that has the least number of 
treatment processes and is similar to a conventional wastewater treatment plant. Draw the 
process diagram and indicate effluent quality from each process. 

4-7 A conventional suspended growth secondary wastewater treatment plant was designed. 
The average design capacity is 110,000 m3/d, and the treatment plant is expected tore
ceive wastewater of me~um strength. Calculate the quantity of screenings, grit, scum, and 
primary and s~ondary sludge. Use the average values of residuals given in Table 4-3. 

() 



REFERENCES 95 

What will be the volume of combined sludge produced per day if solids content is 3 per
cent and specific gravity is 1.01? 

REFERENCES 
1. U.S. Environmental Protection Agency, Alternative Waste Management Techniques for Best 

·Practicable Waste Treatment, Office of Water Program, Operations GSA(8-FY), Washington, _. 
D.C., 1975. 

2. Drobny, N. L., S. R. Qasim, and B. W. Valentine, "Cost Effectiveness Analysis of Waste Man
agement Systems," Journal of the Environmental Systems, Vol. 1, No. 12, June 1971, pp. 189-
210. 

3. 40 CFR Part 35, Subpart E, Appendix A, "Cost Effectiveness Analysis Guidelines," Federal 
Register, Vol. 38, No. 174, September 10, 1973, pp. 24639-24640. 

4. Battelle Memorial Institute, Evaluation of Municipal Sewage Treatment Alternatives, NTIS 
1995. 

5. Van Note, R. H., P. V. Hebert and R. M. Peter, A Guide to the Selection of Cost Effective Waste
water Treatment Systems, Office of Program Operations, U.S. EPA, Washington, D.C., 1975. 

6. U.S. Environmental Protection Agency, Areawide Assessment Procedures Manual, Municipal 
Environmental Research Laboratory, Office of Research and Development, U.S. EPA, Ohio, 
July 1976. 

7. Metcalf and Eddy, Inc., Wastewater Engineering: Treatment, Disposal, and Reuse, 3rd Edi
tion, McGraw-Hill Inc., New York, 1991. 

8. Joint Task Force of Water Environment Federation, and the American Society of Civil Engi
neers, Design of Municipal Wastewater Treatment Plants, Vol. 1, WEF MOP 8, Water Envi
ronment Federation, Alexandria, VA, 1992. 

9. U.S. Environmental Protection Ag~ncy, Flow Equalization, Office of Technology Transfer, 
Washington, D.C., 1974. · 

10. Ongerth, J. E., Evaluation of Flow Equalization in Municipal Wastewater Treatment, U.S. 
EPA-600/2-79-096, Municipal Research Laboratory, Cincinnati, OH, 1979. 

11. Macinnes, C. D., et al., "Stochastic Design of Flow Equalization Basin," Journal Environ
mental Engineering Division, ASCE, Vol. 104, No. EE6, 1978, pp. 1277-1291. 

12. Joint Task Force of Water Environment Federation, and the American Society of Civil Engi
neers, Design of Municipal Wastewater Treatment Plants, Vol. II, WEF MOP 8, Water Envi
ronment Federation, Alexandria, VA, 1992. 

13. Qasim, S. R., Wastewater Treatment Plants: Planning, Design, and Operation, Technomic 